01 Engine & radiator installation
08.27.2020 | LIUGONG & XCMG Parts | YTO–ZL50 Series Wheel Loader Parts Catalog

01 Engine & radiator installation, YTO Wheel Loader YTO ZL50C-II, ZL50D-II, ZL50CX, ZL50DX Parts Catalog

No. Parts Name Drawing No. Qty. Assembly No.
1 Engine G128G1g 1 ZL50C-II.01
1 Engine S6T/ G51 1 ZL50D-II.01
1 Engine WD615 67G3-28 1 ZL50D-III / DX.01
2 Clamp JK2X-44-64 2 ZL50TY.01.00
3 Radiator water outlet pipe ZL50C/D-Ⅱ.1-3 1 ZL50C/D-II/DX.01
4 Water container rubber washer ZL50C-Ⅱ.1-4 2 ZL50C/D-Ⅱ/D-Ⅲ/DX.01
5 Washer 12-140HV-Zn.D GB 97.1-1985 4 ZL50C/D-Ⅱ/D-Ⅲ/DX.01
6 Washer 12 GB 93-1987 24 ZL50C/D-Ⅱ/D-Ⅲ/DX.01
7 Bolt M12×60 GB 5782-1986 4 ZL50C/D-Ⅱ/D-Ⅲ/DX.01
8 Washer 14-140HV-Zn.D GB 97.1-1985 4 ZL50C/D-Ⅱ/D-Ⅲ/DX.01
9 Washer 14 GB 93-1987 4 ZL50C/D-Ⅱ/D-Ⅲ/DX.01
10 Nut M14 GB 6170-1986 8 ZL50C/D-Ⅱ/D-Ⅲ/DX.01
11 Engine rubber washer ZL50C-Ⅱ.1-5 2 ZL50C/D-Ⅱ/D-Ⅲ/DX.01
12 Bolt M14×80 GB 5782-1986 4 ZL50C/D-Ⅱ/D-Ⅲ/DX.01
13 Sealing washer ZL50C-Ⅱ.1-7 1 ZL50C/D-Ⅱ/D-Ⅲ/DX.01
14 Double head screw ZL50C-Ⅱ.1-10 12 ZL50C/D-Ⅱ/D-Ⅲ/DX.01
15 Washer 10 GB 93-1987 12 ZL50C/D-Ⅱ/D-Ⅲ/DX.01
16 Nut M10×1 GB 6171-1086 12 ZL50C/D-Ⅱ/D-Ⅲ/DX.01
17 Copper pipeφ5-C11-3150-M10×1 φ5-C11-3150 1 ZL50C/D-Ⅱ/D-Ⅲ/DX.01
18 Transition tie-in ZL50C-II.4-3 2 ZL50C/D-Ⅱ/D-Ⅲ/DX.01

 

 

 

No. Parts Name Drawing No. Qty. Assembly No.
19 Bolt M20×2×120-10.9 GB/T5785-2000 2 ZL50CX.01
20 Washer ZL50F.01.1-1 4 ZL50CX.01
21 Buffer rubber washer ZL30-II.01.1 2 ZL50CX.01
22 Washer 20 GB/T97.1-1985 2 ZL50CX.01
23 Nut M20×2 GB/T889.2-2000 2 ZL50CX.01
24 Engine D9-220 1 ZL50CX.01
25 Bolt M12×40-Zn.D GB/T5783-2000 6 ZL50CX.01
26 Washer 12-Zn.D GB/T93-1987 6 ZL50CX.01
27 Washer 12-Zn.D GB/T97.1-1985 6 ZL50CX.01
28 Radiator assy   1 ZL50CX.01

 

 

 

Whatsapp/Viber/Wechat: +86-18630852087
Skype: votaisales01
E-mail: sales02@votai.net
Website:  www.votai.net
               www.liugongxcmgparts.com